
4 adet M6 pul (c), Shell kabuğun (a) altında 
bulunan pimlere yerleştirilir.

Lütfen ileride başvurmak üzere saklayınız ve kullanmadan önce dikkatle okuyunuz.

Matkap Ayarı: Montaj işlemi için 
matkabın hız ayarı 1. seviyede, tork ayarı 
ise 12’den yüksek olmayacak şekilde 
ayarlanmalıdır.  Bu ayarların dışına 
çıkmak, ürüne zarar verebilir.

2

1

3

Ayak (b), Shell kabuğun (a) alt kısmına, 
yüksek kısım kabuğun ön tarafına denk 
gelecek şekilde yerleştirilir.

M6x20 ya da M6x16 4 adet cıvata, pul yerleştirilen 
kısımlara 4 numara alyan veya 4 numara alyan uçlu 
şarjlı matkap ile sabitlenir ve kurulum tamamlanır.

İçerik

Shell-U/M/M Bar/Z/O Montaj Manueli

Temizlik ve Bakım
Talimatı

Montaj
Videosu

M.05.26 / 14.11.2025

Shell-U/M/M Bar/Z/O Montaj Manueli

00 / 00 1 / 2Lütfen vidaları sıkarken aşırı güç uygulamayın.

 1 ad. Shell Kabuk

Shell Plastik & Döşemeli Kabuk Shell U Ayak Shell M Ayak

Shell M Bar
Ayak

Shell Plastik & Döşemeli Kabuk Shell O Ayak Shell Z Ayak

1 ad. U/M/Z/O Ayak 4 adet M6 Düz Kalın Pul

4 adet 
 
M6x20 Cıvata (Döşemeli Kabuk İçin)
 
 
 
M6x16 Cıvata (Plastik Kabuk İçin)

a) b) c)

d)

1 / 2
100% 
Recycled



Four M6 washer (c) are placed on the pins located 
under the Shell shell (b).2

1

3

The foot (b) is placed under the bottom of 
the Shell shell (a), aligning with the front of 
the high part of the shell.

Four screws, either M6x20 or M6x16, are fastened to the areas 
where the washers have been placed using a 4mm hex key or a 
cordless drill with a 4mm hex bit, completing the installation.

Content

Shell-U/M/M Bar/Z/O Assembly Guide

Care and Cleaning
Instructions

Assembly
Video

Shell-U/M/M Bar/Z/O Assembly Guide

2 / 2

4 pcs. M6 Washer

4 pcs. 
 
M6x20 Screw (For Upholstered Shell)
 
 

M6x16 Screw (For Plastic Shell)

c)

d)

Please do not apply excessive force when tightening the screws.
100% 
Recycled

2 / 2

Drill Setting: For the assembly process, the 
drill’s speed setting should be at level 1, 
and the torque setting should not be higher 
than 12. Exceeding these settings may 
damage the product.

Retain for future reference. Read carefully before use.

 1 pc. Shell Kabuk

Plastic & Upholstered Shell Shell U Leg Shell M Leg

Shell M Bar
Leg

Plastic & Upholstered Shell Shell O Leg Shell Z Leg

1 pc. U/M/Z/O Lega) b)

M.05.26 / 14.11.2025

00 / 00


